Breakdown for Bow Assembly




Breakdown for Base Assembly

({(«m

[£]
-
-
N
L4

Nem?]
=
=
=
=
=

18



Parts List for the HVYBS-56M Bandsaw

Index Part

No. No. Description Size Qty.
T, TS-0051031 ...oeviieiieeeeeeeeen, Hex Cap Bolt........ccooeeiiiiiiiii, 5/16°x3/4” ... 4
2. TS-0561011 ..vvviieieeeeeeeeen, HeX NUt......oooii e, 1A i 1
T TS-0680021 ....covveeveeenieeneeenn, Flat Washer.........cccovvvviiiiiiiieeen, 1A i 4
4.......... HVBS56M-04 .........coevvvvneenneen. ST a0 N 1Yo S 4
4-1....... HVBS56M-04-1 .......ccccevvneennnen. CroSS BraCe ....couiviiieceee e 2
5. HVBS56M-05 ........ccvvvevvneenneen. WWaASKHET ..cecee e 6
T HVBS462-006 ...........cevvneeneenn. Cotter Pin......oooveieieeeeeeeee, 1/8"X1” e, 4
T, HVBS56M-07 ......cccvvvvneveneinnnnn. AXIE o 1
< T TS-0680031 ....cevvneieeeiieeneeennen, Flat Washer.........cccovvvviiiiiiiieeen, 516" i 38
9.ennnn. HVBS56M-09 .........covvvvvneeeneen. WHEEHI ... e 2
10........ HVBS56M-010 ........cccevvneaneen. WaSher ..o, 1/4"X5/8” ... 1
L TS-0051051 ..oeviieiiieiieeen, Hex Cap Bolt........ccooveeiniiiiii, 5/M16°X1”" oo, 4
11-1.....HVBS56M-11-1 ..., Carriage Bolt ........ccoooeiiiiiiiii 5/16”°x3/4”................. 16
11-2.....TS-0051051 .....covvreririniiieiann. Hex Cap Bolt........ccooveeiniiiiii, 5/M16°X1” oo, 6
12........ TS-0561021 ...oeviveieeeeeeieeenn, HeX NUt......oooii e, 5167 i 22
13........ HVBS56M-013 ..o, Adjustable FOOt .........cooiiiiiii 2
14........ HVBS462-014 ..., Floor Stand Handle ..........co.uoiviiiiie e 1
15........ HVBS462-015 ..., AjuStiNg RO ... 1
16........ HVBS462-016 .......c.ceeveveneeanenn. EIECtriC COrd. ... covieniiieiee e 1
17........ HVBS462-017 ..o, Pivoting RO ... .o 1
18........ HVBS462-018 .........cecevveennneeen. SUPPOIt Plate .....covniiiei e 1
19........ HVBS462-019 ..., StOCK STOP .vuiiieiie e 1
20........ TS-0270021 ...oeveveeieeeeeeeen, Socket Set SCrew ........ccoovveiiiiiiiiiiin, 5/16”°x5/16”................. 4
21........ HVBS462-021 ..., StoCK StOp RO ...cvniiii e 1
22........ HVBS462-022 .......ccoevevveeane. Wire Relief Retainer.............coouiiiiiiiiiie e, 2
25........ TS-0051031 ...oeviieeieeeeeeeeee, Hex Cap Bolt........coovveiniiiiii, 5/16°x3/4” ..., 1
27........ HVBS462-027 ..., Wheel Handle...........ooouiiiii e, 1
28........ HVBS462-028 .........coevevveeenenn. Hand WHEEI .........coveiieie e 1
29........ HVBS56M-029 ..........cccevvnnnn. Toggle Switch Assembly ............coiiiiiiiiiii e, 1
29-1..... HVBS56M-029-1 ........ccovvveneen. Plastic COVEN ... ... 1
30........ HVBS462-030 .......coveveveneeennen. E-RiNG ..ovniiiiiiieiee e, E10. i, 1
31........ HVBS462-031 ....ovevivieveeeen. SCIEW ..cveeieeeee e, 5/M16°X1” oo, 3
32........ HVBS462-032 .....cccvvveveveeeennn. (=TT IS Yol Y 1
33........ HVBS462-033 ......ccoovvveveeeen. ViSE NUL ..ot 1
34..... HVBS462-034 ..., Moveable Vise Plate ..., 1
35........ TS-0680041 .....oovvneveeeenieineeannen, Flat Washer.........c.cooevviiiiiiieeeen, 3/8°X1” i, 4
36........ TS-0090061 ......ovvneveeinieeneannen, Hex Cap Bolt........ccovveeiniiiiiii, 3/8°x1-1/4" ... 1
37........ HVBS462-037 ....oveveveevieeen, 27 1
38........ HVBS462-038 .......c.cevveveeeenenn. Cross Round Head Screw ..................... 3/167°X3/8" ... 2
39........ HVBS462-039 .......ccvvvevvneeene. SCaAlE .. 1
40........ HVBS462-040 .......ccvvvvveneennenn. Electric Cord Clp .....iivniiiieie e, 1
42........ HVBS56M-042 ........cccevvneeeneen. Yo 1 MAX16.....ccoveveiineannen, 2
43........ HVBS462-043 .......cocvvveveeeen. RUDDEr RiNG ..cvuiiiiiiiiee e 1
44........ HVBS462-044 ........coeveveeenn. Electric Cable .........uovveiiiee e 1
45........ HVBS462-045 ..o, [N [ o F= 1 (Y 1
45-1.....HVBS56M-045-1 .........ceevennnn. Spring Handle Bracket .............cooooiiiiiiiiiiiiiiie e, 1
46........ HVBS462-046 ...........cccvvvnnnn. Spring Adjusting SCreW ..........oooviiiiiiiiiiiiee e 1
47 ........ HVBS462-047 ..., R o] oo 1
48........ HVBS462-048 ..., Cross Round Head Screw ..................... 3/167°X3/8" ... 4
49........ HVBS462-049 ........cccoevvvveeen. Mitering Vise Plate..........o.oi i 1
50........ TS-0081031 ...oeviieeieeeeeeeeenn, Hex Cap Bolt........ccovveeiiiiiiii, 5/16°x3/4” ... 6

19



Index Part

No. No. Description Size

49........ HVBS462-049 ...........ccoveeennneen. Mitering Vise Plate............cc.coooiiiiiii i,
50........ TS-0081031 ..o Hex Cap Bolt.......coovviiiiiiiiiiii, 5/16”x3/4”...
51........ TS-0680031 ...covevieeeeiiieeeeeennn. Flat Washer..........ccccooviiiiiiiiii, 5/16"..........
52........ TS-0081071 ..o Hex Cap Bolt.......coovviiiiiiiiiiii, 5/16”"x1-1/2"
53........ TS-0091071 .oovnieiiiieeeeee Hex Cap SCrew ........ccccvvveviieiineeiiee, 7/16"x2" .....
54....... HVBS56M-054 ..........cccevvnnnn. Pivot Bracket..........ooooiiiiiii e,
55........ HVBS462-055 ...........ccoveennnenen. Vertical Cutting Plate .............cccoeeiiiiiiiiiieen,
56........ HVBS462-056 ............c.eevnneeen. Stand for Vertical Cutting Plate..................cc...oe.
57........ HVBS56M-057 ..........cceveennnennn. Adjustable Bracket LH.............ccooiiiiiiiii
57A...... HVBS56M-057A ........ccoveevnneeen. Adjustable Bracket Assembly LH............................
58........ HVBS462-058 ........c.oceevvvnennn. KNOD .o 14 ............
59........ HVBS56M-380 ..........ccvvneennnenen. Blade Back Safety Cover............cococovveiiiiiiiiiecein,
60........ HVBS462-060 ..........cccevvvnnnn. C-CliP e S10...cceeen.e.
61........ BB-6000ZZ..........ccvviveveiiaenann. Ball Bearing........ccccovveeviiiieiiiieeeci, 6000ZZ ......
62........ HVBS462-062 ..........cccevvvnennn. Guide Pivot ....oooeeiiiii
62A...... HVBS462-062A .........cc.eeevnneeen. Center Shaft Assembly (Includes: #60-62)................
62-1.....HVBS462-062-1 ...........c.eveenneen. Centrifugal Guide Pivot .............cccoooiiiiiiiiiii,
62-1A...HVBS462-062-1A .........coeveenneee. Eccentric Shaft Assembly (Includes: #60,61,62-1).....
63........ HVBS462-063 ...........ccoveennneeen. Bearing Shaft Pin............ccoooooiiiii,
64-1.....HVBS462-064-1 .........eevvvvnnnnnen Blade Seat Left........coooviviiiiiiiiiii e
64-2.....HVBS462-064-2 ..........cccvvvnnnnne. Blade Seat Right...........c.oiiiiiiiiiiiii e
65........ HVBS56M-065 ..............ccevnneeee. Adjustable Bracket-RH............ccoooiiiiiiiii
65A...... HVBS56M-065A ............cevnneeee. Adjustable Bracket-Assembly RH ............................
66........ HVBS56M-066 ............c..euveneeee. LOCK KNOD ...
67........ TS-0720081 ...covevieeeeiieeeeeenn. Lock Washer .........ccooeeviiiiieiiiiiiieecin, 5/16"..........
68........ TS-0813051 ..oiviiieeeiiieeeeeeen Flat Head Machine Screw ..................... 1/4"X3/4” ...
69........ HVBS462-069 ...........ccceeevnneeen. Bearing Guard.............coooiiiiiiiiiii e,
70........ TS-0561031 ..ooveiieeeeiieeeeeeen HexX NUt........ooiiiiiii e, 3/8" ..
71 HVBS462-071 .....ccovveveiieeee. Blade Wheel Drive ...........oiveiiiiiieiiiieeeeeeeeeeie e
72........ HVBS462-072 .........ccccevveeennnen. Bearing COVEr ........coiviiiiiiiiie e,
73........ HVBS462-073 ........ovevveeeenn, KBY ot 5x5x25.......
74........ HVBS56M-060 ...........cccevnvenenne. C-CliP i S15...en.
75........ HVBS462-075 ........ccccovveeennnen. Hex Cap Bolt (w/Washer)...................... 1/4’x1/2” ...
76........ HVBS462-076 .........ceevvvvenenne. Switch Cut Off Trip....ceeveieiiee e,
77........ HVBS462-077 ..., Idle Blade Wheel ..........ccooviiiiiiiiieiiiiieee e,
78........ TS-0680031 ...covevieeeeiiieeeeeennn. Flat Washer..........cccoooiiiiiiiiiii, 5/16"..........
79........ HVBS462-079 ........veveiie. Blade Tension Knob..............cccceeeveennnn.. 3/8” e
80........ HVBS462-080 .........coevvvvvnnnn. ST o] oo PSP
81........ HVBS56M-081 ........coevvvvienn. SAW BOW. .ot
82........ HVBS56M-082 ..........cccevvnenne. WAShET ...
83........ TS-0070031 ..coviiieiieeeieeeins Cap SCreW ....ceveeiiiieeieeee e 1/2°x1-1/2” .
84........ HVBS56M-084 ...........cccvvnnenenne. Motor Mount Plate ...,
84-1..... HVBS56M-084-1 ... Tension Bracket...........oooiiiiii
85........ HVBS463-085 .........coevvvveenn. MOTOr . 1/2 HP, 1Ph
............ HVBS463-085-01 .....................Capacitor Cover (not shown) ..............c.coevevieiiinn.
............ HVBS462-085-02 .....................Capacitor (not shown) ..............ccoeeiiiiiiiiiiiie e,
86........ HVBS462-086 ...........cc.eeevnneeen. Motor PUllEY ........oeeieii e
87....... BB-6202ZZ.........cccciveiiiiiienn, Ball Bearing........ccccoiveeviiiiiiiiieeec, 620277 ......
88........ HVBS462-088 ...........cceveennneeen. Bearing Bushing ........c..ccooviiiiiiii e,
89........ OS-15375 oo Oil Seal...cceeiiieii e
9........ HVBS462-090 .........ceevvvvinennn. Transmission Wheel Shaft..............cccooeiviiiiinnnn.
M. HVBS462-091 ......ovvveiiee, WOIM GEAN .. .eeeii et
92........ HVBS462-092 ........ccoevvviien. Gear Box Gasket..........coveviiiiiiiiiiiiiiecieee e,
93........ HVBS462-093 ........cccoevveve, Gear BoX COVer......ooviiiiieiiiei e

20



Index Part

No. No. Description Size

9. HVBS462-094 ...........ccoeeeennneenn. Worm Gear (W/Shaft)........cccooeiiiiiiiie e,
95........ HVBS462-095 ........coevvvvienn. SPriNg Pin oo
9%........ HVBS462-096 ...........ccceeeennneeen. Bearing BUuShing .........ccoooviiiiiiii e
97........ TS-0050011 .ooeiiiieeeeeeeeeeen, Hex Cap Bolt.......coovviiiiiiiiiiii, 1/47x1/2" .........
98........ HVBS56M-098 ...........ccevvnnnn. ClaMID e
9........ HVBS462-099 ...........covveeennnenen. SPACET .. it
100...... HVBS462-100 ........oeeveevenennnn. Flat Cross Head Screw ................cccuu.... 5/32"x3/8"........
101...... HVBS462-101 .......cceeeveeenn, Worm Gear PUlley ..........coooviiiiiiiiiee e,
102...... TS-0720081 ...covevieeeeiieeeeeenn. Lock Washer .........ccooeeviiiiieiiiiiiieecin, 5/16”...c.ccceunn...
103...... HVBS462-103 ........cccoevveeenn. Blade Tension Sliding Plate.............ccocoooeeiiiiiiinn,
104...... TS-0270051 ..ooviiieeeeieeeeein. Socket Set Screw ........ccoooeveiiiiiiiiin 5/16"x1/2"........
105...... HVBS462-105 ......ccoveveiiieeen. SPriNG Pin oo
106...... HVBS462-106 ...........ccevneennnenen. Sliding Plate Draw BIOCK ............cccoviiiiiiiiiieiieeiieee.
107 ...... HVBS462-107 ..., Blade Wheel Shaft.........ccooiviiiiiiiiii e,
108...... HVBS462-108 .........coevviiee. Shaft BIOCK. ... ciiiiiieeiii e
109...... HVBS462-109 ........ccocovveeennnen, Blade Tension Sliding Guide.............cccooceiiiiiiiiiiiece,
110...... HVBS462-110 ......ccvcvevieeennn, Motor Pulley Cover Assembly ...........ccocevvieiiiiiiiieeiin,
111...... TS-0680031 ...covvveeeeiiieeeeeennn. Flat Washer..........cccoooviiiiiiiiii, 5/16”...ccccoennnn..
112...... VB-A22 ... VeBeltun i, A22. .o
113...... 414301 oo Blade ...coeneii
114...... TS-0680041 ...ccovvieeeeiiieeeeeinn. Flat Washer..........cccooovviiiiiiiii, 38"
115...... TS-0561011 oo HexX NUL........oooiiiiiii e, V4 i
116...... HVBS463-170 ......ccvveveeiieeene. W€ PIUQG .
117...... HVBS463-171 ..o, HEX SCreW .....ovviiiiiieeiieeee e, 3/8"x1-1/4”
120...... HVBS462-120 ........ooveveeiieeenn. BUSHING ...
122...... TS-0561041 ..o HexX NUt........oooiiiiiii e, 716" ..,
123...... TS-0050031 ...oviiiiiiiieiieeeins Cap SCreW ....ceveeiiiiieieeee e 1/4’x3/4” .........
124 ...... HVBS463-124 ........ccoevveeen. Machine Screw...........cccoeeveeviiiieeiiinnnnnn. 3/16”x3/4”........
126...... HVBS462-126 .........ceevvevenenn. BUSHING ...
132...... HVBS462-132 .....ccovveveeiieee, Blade Guard-Right ..........cooiviiiiiiiii e,
132-1...HVBS462-132A .......coevveeeennnn. Blade Guard-Left ...........ooviiiiiiiiiii e
156...... HVBS462-156 .........ceevvevienn. Round Head Screw..........c..ccccvieeiinnnnn.. 3/16”x3/4”........
157 ...... HVBS462-157 ..o, Star Washer.......ccoooeviiiiiiiiiiieeeees 316" ..o
158...... HVBS463-158 ........ovevveie. HeX NUL....oo e, 316" .o
159...... HVBS463-159 ......ccevevviiieeene, Round Cross Head Screw..................... 3/16"x1/2"........
............ HVBS56M-BS ..........................Blade Speed Label (not shown) ................ccoccoiiiiiin.
............ HVBS56M-ID............................|.D. Label (not Shown) ..........cccoooviiiiiiiiiiiiiiiieeee,
............ HVBS56M-WL..........................\Warning Label (not shown).............c...cccoeiiiiiiiiiiiineen,
............ JM-56M............cceeieneeennnn.... . Stripe Decal (Not ShOwN) .o.oeiieiiiiiii e

21



Wiring Diagram

\/

\ /
%0

&

—— Motor ——

(O Switch

O

115V

(O Switch

O

22

230V




	HVBS-56M Horiz/Vert Bandsaw
	Warranty and Service 
	Table of Contents
	Warnings
	Grounding Instructions
	Specifications
	Unpacking and Clean-Up
	Assembly
	Vertical Cutting Plate Assembly
	Electrical Connections
	Adjustments
	Changing Blade Speed
	Adjusting Blade Guides
	Adjusting Blade Tension 
	Changing Blades
	Adjusting Blade Guide Bearings
	Adjusting Blade Tracking
	Adjusting Feed Pressure
	Blade-Table Squareness
	Adjusting Automatic Shut-Off
	Adjusting the Vise 

	Lubrication
	Breakdown for Bow Assembly
	Breakdown for Base Assembly
	Parts List
	Wiring Diagram
	Untitled



